
                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

11 

SLICING REEL ASSY                                                                                                                                     P/N 351603 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ITEM NO DESCRIPTION PART NO. QTY
1 SHAFT VERTICUTTING REEL OS900SP 351111 1
2 BLADE, VERTICUT LASER CLAD 351290 11
3 SPACER PM REEL OS900SP 351261 10
4 SPACER HARDENED REEL OS900SP 351297 1
5 SPRING DISC 7/8" ID 351298 1
6 NUT 7/8"-14 NC 350341 1

6

5

4

2

3

1

45°

EACH BLADE SHOULD BE ROTATED CLOCKWISE 45 DEGREES. USE THE HOLE 
IN THE BLADE TO SET ORIENTATION.

ORIENTATION HOLE

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

12 

OSSP ENGINE ASSEMBLY PARTS DRAWING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

13 

OSSP ENGINE ASSEMBLY PARTS LIST 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

OS901SPHD

ITEM NO. DESCRIPTION PART NO. QTY

1 ENGINE HONDA 9HP 430287 1

ENGINE SUBARU 9HP - -

3 ENGINE BASE WA 351125 1

7 JACKSHAFT WA 351107 1

18 BELT GATES #8954-0298 351211 1

50 ENGINE BRACKET WA 351121 1

51 LINKAGE FOOT CONTROL WA 351122 1

57 BRACKET GUARD BELT UPPER 351203 1

58 GUARD BELT UPPER OS900SP 351116 1

78 PULLEY IDLER 4" OD X 3/8 BORE 500113 1

80 ARM IDLER WA UPPER 351113 1

81 PULLEY 3.50" OD X 1.00" BORE 351296 1

82 SPRING IDLER UPPER 351275 1

91 BOLT SHOULDER 1/2" X 2" 520031 1

93 NUT LOCK 5/16"-18 8160002 7

95 WASHER SPLIT LOCK 8177011 6

96 WASHER LOCK 7/16' S/T MED 8177013 1

99 SCREWCAP 7/16"-20 X 1" HCS GR. 8 W/PATCH 510213 1

101 SCREWCAP 5/16"-24 X 1" GR 8 W/PATCH 400164 6

102 SCREWCAP 3/8"-16 X 1 3/4" HCS ZP 8041053 1

108 WASHER 5/16 FLAT 8171003 8

112 BOLT CARRIAGE 5/16"-18 X 1 1/2" ZP 8024042 1

113 LOCK NUT 3/8-16 8160003 2

114 SCREW SELF TAP 1/4"-20 X 5/8" HWH TYPE F 890359 3

116 WASHER 3/8" SAE 8172009 2

118 NUT FLANGE 5/16-18 ZP 350346 2

119 PLATE IMPELLER WASHER PB110 850443 1

121 SPACER 1.25 OD X 1.010 ID X .938 THK 351413 2

133 LABEL DANGER 900327 2

134 SCREWCAP 5/16"-18 X 1 3/4" HCS ZP 8041031 5

135 KEY SQ 1/4" X 1" 9201113 1

196 ENGINE BASE WA OS900SP W/LABELS 351612 1

212 LABEL THD CLEANING FEE 2.00" X 4.00" 501525 2

213 LABEL, HD TOOL RENTAL 2" X 4" 351512 1NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

14 

OSSP REEL/REEL DRIVE ASSEMBLY PARTS DRAWING 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

15 

OSSP REEL/REEL DRIVE ASSEMBLY PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OS901SPHD

ITEM NO. DESCRIPTION PART NO. QTY

3 ENGINE BASE WA 351125 1

4 HOUSING VERTICUTTER WA OS900SP 351101 1

5 FRAME SUPPORT OS900SP WA 351126 1

13 BEARING 3/4" CAST FLANGE W/ZERK 350209 2

16 PULLEY 0.75" ID X 4" 4L SECTION 351210 2

17 BELT 4L 351213 2

20 GUARD REEL BELT OS900SP 351117 1

21 LABEL DECAL SM CIRCLE 890456 1

38 SER HEX WASHER 3/8" - 16 791080 2

41 WASHER 1.125 OD X .344 ID X 10 GA 441150 1

49 REEL ASSY OS900SP 351621 1

54 GUARD BEARING REEL OS900SP 351206 1

55 SPACER SEED BOX AXLE OS900SP 351408 1

68 DEFLECTOR RUBBER OS900SP 351269 1

69 BAR CLAMP DEFLECTOR 351268 1

76 ARM IDLER WA REEL ENGAGE 351112 1

77 PULLEY 350114 2

91 BOLT SHOULDER 1/2" X 2" 520031 1

93 NUT LOCK 5/16"-18 8160002 4

95 WASHER SPLIT LOCK 8177011 1

103 SCREWCAP 5/16-18 X 3 1/2" 8041038 2

104 SCREWCAP 3/8"-16 X 1" 8041050 4

108 WASHER 5/16" FC 8171003 2

118 NUT FLANGE 5/16-18 ZP 350346 4

120 NUT LOCK 3/8-16 LT WT THIN ZP 8161042 5

124 SPRING IDLER MULE DRIVE 351295 1

127 SER HEX WASHER FLNG SCREW 5/16"-18 X 3/4" 351264 6

129 BOLT CARRIAGE 5/16"-18 X 3/4" ZP 8024039 4

135 KEY 3/16" SQ X 1 1/4" 9201080 1

138 CABLE CLUTCH SEEDING CONTROL 351221 1

147 PIN CLEVIS 1/4" X .50" 440124 1

150 PIN CLIP HITCH 0.051" X 3/4" 440193 1

187 SCREWCAP 3/8"-16 X 2 1/2" ZP 8041056 1

191 SCREWCAP 5/16"-24 X 1" GR.8 ZP W/PATCH 400164 1

193 GUARD REEL BELT OS900SP W/LABELS 351607 1NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

16 

OSSP HANDLE ASSEMBLY PARTS DRAWING 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

17 

OSSP HANDLE ASSEMBLY PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OS901SPHD

ITEM NO. DESCRIPTION PART NO. QTY

5 FRAME SUPPORT OS900SP WA 351126 1

28 PLUG TUBE INSERT 1.25 OD 791056 2

29 HANDLE FOLDING OS900SP 351406 1

30 BUMPER RECESS 360298 1

31 BRACKET CONSOLE OS900SP 351208 1

32 GRIP HANDLE 500267 2

33 PLUG TUBE INSERT 1" OD 890132 2

34 CONTROL MAGURA OS900SP 351209 2

35 LOOP FOLDING HANDLE 351231 2

50 ENGINE BRACKET WA 351121 1

51 LINKAGE FOOT CONTROL WA 351122 1

52 PIN CLEVIS 3/8 X 2.125 520120 2

53 RETAINER 3/8" BOLT PUSH NUT 360279 2

56 LABEL INSTRUCTION OS900SP 351501 1

67 PEDAL SERVICE KIT 351615 1

70 LEVER CLUTCH/SEED DROP 351212 1

72 GRIP LEVER 0.125" X 1" X 5" ORANGE 500379 1

93 NUT LOCK 5/16"-18 8160002 5

102 SCREWCAP 3/8"-16 X 1 3/4" HCS ZP 8041053 2

107 SCREWCAP 3/8"-16 X 3" HCS ZP 8041058 4

110 BOLT CARRIAGE 3/8"-16 X 2" ZP 8024062 2

113 LOCK NUT 3/8-16 8160003 9

114 SCREW SELF TAP 1/4"-20 X 5/8" HWH TYPE F 890359 1

115 WASHER 1/4" SAE 8172007 1

117 LOCK NUT 1/4-20 8160001 1

128 TY WRAP 900407 2

129 BOLT CARRIAGE 5/16"-18 X 3/4" ZP 8024039 2

131 SCREWCAP 1/4"-20 X 1" HCS ZP 8041006 1

136 CABLE SPEED CONTROL RT 351219-S 1

137 CABLE SPEED CONTROL LFT 351271-S 1

138 CABLE CLUTCH SEEDING CONTROL 351221 1

140 LABEL LOGO OS900SP 351500 1

141 BOLT SHOULDER 3/8" X 1 1/4" 360284 1

142 LABEL CLUTCH BLADE 500177 1

144 WASHER 3/8 FC 8171004 12

194 BRACKET CONSOLE OS900SP W/LABELS 351605 1

200 RELEASE PEDAL WA 351124 1

201 SHAFT INNER PIVOT 351421 1

202 PIN COTTER 1/8" X 1" ZP 8197031 2

204 BRACKET PIN CATCH 351321 1

205 BOLT SHOULDER 3/8" DIA X 3.25 LG BLK OX 351316 1

206 SPRING PEDAL RELEASE 351309 1

208 HANDLE W/GRIP RIGHT OSSP SERVICE 351618 1

209 HANDLE W/GRIP LABEL LEFT OSSP SERVICE 351619 1

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

18 

OSSP SEED BOX ASSEMBLY PARTS DRAWING 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

19 

OSSP SEED BOX ASSEMBLY PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OS901SPHD

ITEM NO. DESCRIPTION PART NO. QTY

5 FRAME SUPPORT OS900SP WA 351126 1

6 SEED BOX WA 351103 1

10 FRONT WHEEL 14" ASSY 351013 2

12 BEARING & FLANGETTE ASSY 850232 4

27 AXLE SEED BOX 351223 1

44 WHEEL PADDLE SEED WA 351105 1

45 PLATE SEED CONTROL OS900SP 351220 1

46 BRACKET CONTROL SEED RATE 351222 1

48 SPRING EXTENSION .5 X 5.00 351303 1

55 SPACER SEED BOX AXLE OS900SP 351408 2

63 SPACER SEED PLATE OS900SP 351253 8

64 DIAL SEED INDICATOR 351265 1

65 KNOB 5/16"-18 X 5/8" FLUTED 400339 1

66 LABEL SEED FLOW RATE 351503 1

83 CLAMP ROUTING FUEL LINE 791070 1

100 SCREW 1/4" - 20 X .75 HWH 8041004 8

115 WASHER 1/4" SAE 8172007 8

117 LOCK NUT 1/4-20 8160001 8

125 NUT 5/16"-18 SER HEX WASHER FLNG ZP350346 8

129 BOLT CARRIAGE 5/16"-18 X 3/4" ZP 8024039 8

138 CABLE CLUTCH SEEDING CONTROL 351221 1

145 LABEL WARNING OPEI 400424 1

147 PIN CLEVIS 1/4" X .61 350399 1

148 LABEL BADGING OS900SP 351505 1

149 WASHER LOCK 5/16" TWISTED TOOTH HEAVY430298 2

150 PIN CLIP HITCH 0.051 X 3/4" 440193 1

151 BOLT CARRIAGE 5/16"-18 X 1 1/4" ZP 8024041 1

152 SCREWCAP 5/16"-18 X 3/4" HCS ZP 8041026 2

153 NUT LOCK 5/16"-18 LT WT TH ZP 8161041 1

154 WASHER FENDER 5/16" 8172020 2

192 SEED BOX WAS OS900SP W/LABELS 351604 1

207 SEED BOX SERVICE KIT 351616 1

211 SEED BOX BONNET 351344 1

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

20 

OSSP TRANSMISSION ASSEMBLY PARTS DRAWING 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

21 

OSSP TRANSMISSION ASSEMBLY PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ITEM NO. DESCRIPTION PART NO. QTY

2 TRANSAXLE 351201 1

3 ENGINE BASE WA 351125 1

5 FRAME SUPPORT OS900SP WA 351126 1

7 JACKSHAFT WA 351107 1

11 REAR WHEEL13" X 5" PNEU ASSY 351202 2

12 BEARING & FLANGETTE ASSY 850232 4

14 BELT 3L550 TRUFLEX 351327 1

15 PULLEY 0.75" ID X 3.50" 351325 1

16 PULLEY 0.75" ID X 4" 4L SECTION 351210 1

19 GUARD DRIVE BELT OS900SP 351118 1

22 BRACKET FIXED FRONT FRAME 351226 2

23 BRACKET RH WEAR PAD OS900SP 351227 1

24 BRACKET LH WEAR PAD OS900SP 351228 1

25 WEAR PAD RH OS900SP 351229 1

26 WEAR PAD LH OS900SP 351230 1

39 SPACER REAR WHEEL OS900SP 351409 2

40 WASHER .765 ID X 1.25 OD X .06 THK 850238 2

41 WASHER 1.125 OD X .344 ID X 10 GA 441150 1

42 SPEED CONTROL ASSY 351011 1

43 CONNECTOR SPEED CONTROL 351015 1

59 LABEL DEPTH GAUGE OS900SP 351504 1

60 MULE ASSY 351614 1

61 KNOB HAND 850154 1

62 ROD BYPASS ARM TRANSAXLE 351304 1

75 SPACER PULLEY JACKSHAFT 351415 1

79 BRACKET CLUTCH CABLE 351200 1

84 LOCKNUT WA 800227 1

85 WASHER .75" 800109 1

86 ROD HEIGHT ADJUST SCREW 351311 1

90 BOLT SHOULDER 3/8" X 2" 360153 2

92 BOLT SHOULDER 3/8" X 1/2" 830528 1

93 NUT LOCK 5/16"-18 8160002 10

94 RING RETAINING EXTERNAL 3/4" 850230 2

95 WASHER SPLIT LOCK 8177011 6

97 SCREWCAP 5/16-24 X 1" 400164 2

102 SCREWCAP 3/8"-16 X 1 3/4" HCS ZP 8041053 1

105 SCREWCAP 5/16"-18 X 3" HCS ZP 8041036 4

106 SCREWCAP 5/16"-18 X 2" 8041032 1

108 WASHER 5/16 FLAT 8171003 4

111 BOLT CARRIAGE 5/16"-18 X 2 3/4" ZP 8024047 4

113 LOCK NUT 3/8-16 8160003 4

114 SCREW SELF TAP 1/4"-20 X 5/8" HWH TYPE F 890359 5

115 WASHER 1/4" SAE 8172007 10

116 WASHER 3/8" SAE 8172009 2

117 LOCK NUT 1/4-20 8160001 6

118 NUT FLANGE 5/16-18 ZP 350346 4

OS901SPHD

NOT FOR R
EPRODUCTIO

N



                       OSSP Owner’s Manual           

F022818  351528_A_HI 
 

22 

OSSP TRANSMISSION ASSEMBLY PARTS LIST 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

ITEM NO. DESCRIPTION PART NO. QTY

123 BRACKET TORQUE LIMITING 351294 1

125 NUT 5/16"-18 SER HEX WASHER FLNG ZP 350346 7

126 SCREW SPOT WELD 5/16"-18 X 3/4 W/PROJ 351263 4

129 BOLT CARRIAGE 5/16"-18 X 3/4" ZP 8024039 5

131 SCREWCAP 1/4"-20 X 1" HCS ZP 8041006 4

135 KEY 3/16" SQ X 1 1/4" 9201080 1

136 CABLE SPEED CONTROL RT 351219 1

137 CABLE SPEED CONTROL LFT 351271 1

139 SCREWCAP 5/16" SER HEX WSHR FLNG GR. 5 ZP 351264 8

143 GROMMET 1.25" HOLE 520092 1

146 LABEL DRIVE RELEASE OS900SP 351507 1

150 PIN CLIP HITCH 0.051 X 3/4" 440193 1

153 NUT LOCK 5/16"-18 LT WT TH ZP 8161041 1

154 WASHER FENDER 5/16" 8172020 1

155 SPRING LIFT ASSIST OS900SP 351254 2

157 SCREW MACH #10-24 X 2" HWF ZP 8059143 1

159 SPACER EYELET SPEED CONTROL PM 351348 2

160 BEARING 1/2" ID X 1.125 OD 351257 2

161 BOLT SHOULDER 3/8" X 1 3/4" 351258 2

162 BRACKET SPEED CONTROL WA OS900SP 351108 1

163 BELLCRANK SPEED CONTROL WA OS900SP 351109 2

164 CAM SPEED CONTROL WA 351110 1

165 BUSHING PIVOT FRAME AE 360183 2

166 BOLT SHOULDER 5/16" X 1 1/2" 500340 1

167 SPRING EXTENSION  800242 2

168 BUSHING 3/8" ID X 1/2" OD X 3/8" 840078 4

169 SCREWCAP 1/4-20 X 1 3/4 SKT BUT HD 840199 2

170 NUT LOCK 5/8"-11 LT WT TH ZP 8161046 1

171 WASHER 5/8" SAE 8172013 1

172 SCREWCAP 5/16"-18 X 1" HCS ZP 8041028 2

173 PULLEY IDLER 2.75" OD X 3/8" BORE 350114 1

174 BRACKET DRIVE BELT WA OS900SP 351104 1

175 PULLEY 3V GROOVE IDLER 351216 1

177 BOLT SHOULDER 1/2" X 2" 520031 1

178 ARM IDLER MULE DRIVE WA OS900SP 351120 1

179 SPRING IDLER MULE DRIVE OS900SP 351302 1

180 SCREWCAP 3/8"-16 X 1 1/2" HCS ZP 8041052 1

182 WASHER #10 SAE 8172005 1

183 KEY 3/16" SQ X 2 1/8" 9201087 2

186 SCREWCAP 5/16"-18 X 5" HCS ZP 8041042 1

189 KEY 3/16" SQ X 5/8" 9201072 1

195 FRAME SUPPORT OS900SP WA W/LABELS 351613 1

197 DRIVE BELT GUARD WA W/LABELS 351609 1

198 BRACKET BELT GUIDE OS900SP 351326 1

203 RING SNAP TRUARC 850233 1

210 SPACER STEPPED SPEED CONTROL PM 351347 2

OS901SPHD

NOT FOR R
EPRODUCTIO

N




